




www.iltaonleather.org  JILTA                                                                                                                                     NOVEMBER, 2020       3

Portfolio

ILTA News........................................................15 - 16

Editorial............................................................09 - 11

News Corner.....................................................41 - 44

Hony. Editor : Dr. Goutam Mukherjee

Communications to Editor through E-mail :

admin@iltaonleather.org; jiltaeditor@gmail.com

Cover Designed & Printed by :

M/s TAS Associate

11, Priya Nath Dey Lane, Kolkata - 700 036

Published &  Printed by :

S. D. Set, on behalf of Indian Leather  Technolo-
[...]
www.iltaonleather.org  JILTA                                                                                                                                    NOVEMBER, 2020        29

KNOW YOUR SHOE
Part - 6

Former Principal, Karnataka Institute of Leather Technology

Mr. Shome Nath Ganguly

SLIP-ON SHOES

The shoe in which you can easily put (slip) on your shoe with-
out lacing or buckling the same. There are no lacings or fasten-
ings system. The popular loafers are part of this category as
well as less popular styles, such as elastic- sided shoes. Men’s
shoes can also be decorated in various ways.

Slip-ons are typically low cut  lace-less shoe. The style which is
most commonly known as a loafer or slippers. One of the first
designs was introduced in London by Mr. Wildsmith  was called
then as “Wildsmith Loafer”. This began as a casual shoe but
have increased in popularity many fold because  this shoe was
being worn by  American youths in  cities that time.

Loafer Shoe : This is a men’s casual / slip-on type shoe very
popular among young Americans. The name implies ‘smart and
semi formal’ .Typically there is a saddle or a trim on the vamp
which has an extension up the instep. This basically made with
true mock construction to provide more comfort.

Lofar Shoe

Mule Sandal

Jalsa Juti

Venetian-style shoes (venetian-style loafers) are mid-heel
slippers with an upper or top part that is slightly open to the
kick of the foot and the ankle bone. The venetian-style shoe
and its lack of ornamentation contrasts with the loafer which
may have slotted straps, vamps and even tassels. The term
came from Great Britain.

Loafers are “slip-on shoes with a moccasin toe construction
and slotted straps stitched across vamps”. A loafer may even
be “decorated with metal chains or tassels”. A penny-loafer has
a “tongue and strap”



Students Corner

 www.iltaonleather.org    JILTA                                                                                                                                    NOVEMBER, 2020       30

By the 20th century, the slip-on loafers were common male footwear.
During this period other popular shoes included lowcut, laced
oxfords in various leathers, ankle boots, and specialized sport
shoes. During the 1950s, the loafer became fashionable.

Slip-ons are typically low, lace-less shoes. The style most
commonly seen, known as a loafer or slippers in American
culture, has a moccasin construction. First appearing in the
mid-1930s from Norway, Aurlandskoen, they began as casual
shoes, but have increased in popularity to the point of being
worn in America with city lounge suits. They are worn in many
situations in a wide variety of colours and designs, often
featuring tassels on the front, or metal decorations. A less casual,
earlier type of slip-on is made with side gussets. Made in the
same shape as lace-up Oxfords, only lacking the laces,

Casual Shoe :  A shoe intended for ‘casual wear’ not for a
formal occasion. The shoe is not having any fastening or
having an elastic gusset for fastening it with the feet. The
shoe is designed in such a way that men can easily put his
feet in the shoe and start moving. The comb area of the last
and the basic pattern of the shoe is responsible for better

gripping with the feet.

elasticated inserts on the side allow the shoe to be easily
removed, but remain snug when worn. This cut has its greatest
popularity in Britain.

A less casual, earlier type of slip-on is made with side goring
(sometimes called a dress loafer). Made in the same shape as
lace- up Oxfords but without laces. These shoes have elasticated
inserts on the side which allow the shoe to be easily removed
but remain snug when worn. This  type of  shoe  has its greatest
popularity in Britain.

By the 20th century, the slip-on loafers were common male
footwear. During this period other popular shoes were low cut
laced oxfords in various leathers, ankle boots, and specialized
sport shoes. During the 1950s, the loafer became fashionable.

Jalsa Juti :  A low cut wide open casual shoe giving more

open space in frontal area. It is generally made with single

piece unlined (1.6-1.8mm) upper components join at the

back but sometime it joins at instep. Bottom of the shoe is

made with a thin piece of neolite sheet or with vegetable

tanned leather sole. It is a traditional Indian shoe for men.

Read and Let Read :-



www.iltaonleather.org   JILTA                                                                                                                                   NOVEMBER, 2020        31

CLCTA Corner



CLCTA Corner

 www.iltaonleather.org    JILTA                                                         NOVEMBER, 2020        32



www.iltaonleather.org  JILTA                                                                                                                                       NOVEMBER, 2020     33

Article

Corresponding author E-mail :

Physico - Chemical changes in Composite
Tannery Effluents at the Common Effluent
Treatment Plants of Calcutta Leather
Complex : Amelioration potential in
removal of total suspended solids
1Sreeparna Das, 2Shuvadip Adhikari, 3Sudin Pal,
4Arkajyoti Mukherjee, 5Ivy Kanungo, 6Prof.(Dr.) Sanjoy Chakraborty,
7Subhra Kumar Mukhopadhyay

Ecotoxicology Project Laboratory, GCELT, Kolkata

Abstract

West Bengal has been associated with the leather industry from
the pre-independence era. It began with the establishment of
Bengal Tanning Industries at Kolkata by Mr. B. M. Das in 1910
which marked the beginning of exporting finished leather from
Kolkata. Till 2004, about 550 tanneries operating in eastern
outskirts of Kolkata used to process around 850 tons of raw
hides and skin per day. The wastewater made up of tannery
effluent and the wastewater coming from city Kolkata used to
carried 40 km through the web of canals spread over the East
Kolkata Wetlands ecosystem and discharge into Kultigongriver,
that carry it into the Bay of Bengal. On its way the composite
wastewater facilitated the age-old practice of agriculture and
pisciculture reviving the poor livelihood here daily.However, in
the context of environmental safety, eventually in 2004,tanneries
were shifted away from the city towards the south-east in Calcutta
leather complex equipped with a Common effluent treatment
plant as the existing cluster surrounded by densely populated
residential areas at the eastern part of Kolkata was unfavorable
for installation, expansion and modernization of any pollution
control system. Different physical, chemical and biological
treatments conducted at the CETP results in the total suspended
solids (TSS) to reduce periodically from 2.52 ± 0.33 g/L to a
significant level of 0.84 ± 0.18 g/L at the time of discharge. The
least TSS is observed in the filtrate 0.75 ± 0.12 g/L.

Introduction

The shallow water bodies at the eastern fringe of Kolkata city,
known as East Kolkata Wetlands (EKW; lat. 220 33’  - 220 40’  N;
long. 880 25’ - 880 33’E), a Ramsar site (number 1208), has
been playing a crucial role in ameliorating different chemical
compounds present in the huge solid and liquid waste coming
frommunicipality, different industrial and medical sources
(Kunduet al., 2005; Feyenet al., 2008)of Kolkata city since past
100 years. Though, EKW received waste from different types
of industries like tanneries, rubber industries, electroplating,
pigment manufacturing units, potteries, and battery
manufacturing plants (Mukhopadhyayet al., 2007), however,
the risk imposed by the tanning sector is considered high.
Because at the time of leather processing of raw hides and
skins to prepare finish leather different kinds of chemicals and
salts are used.(Pal et al., 2015; Syed et al., 2010) and about
30% - 50% of the washed chemical leaches out to the effluent.
However, after discharge into the EKW, the wastewater traverse
through a web of canals for around 40 km and during this long
course the TSS along with other anions and cations are settled
down at the bottom of the canal and taken up by macrophytes,
planktons etc. (Pal et al., 2014; 2016). Further the wastewater
is also used in pond for culturing fish, where natural
amelioration occurred (Das et al., 2019) and agriculture
practices for more than past eighty years (Aichet al., 2012).



 www.iltaonleather.org    JILTA                                                                                                                                     NOVEMBER, 2020      34

Article

However, an Honorable Supreme Court verdict, due to pollution
related issues, make the tanneries of the eastern boundary
(Tangra, Tiljala, Topsia agglomerate) of Kolkata to shift phase
wise to a separate tannery cluster by setting up common effluent
treatment plant. This tannery cluster has been named Calcutta
Leather Complex (CLC), set up on 1,100 acres of land spread
over Karaidanga, Gangapur and Bhatipotta areas of South 24
Parganas district and about 22 km away from Kolkata. With the
advent of tannery relocation, a Common effluent treatment plant
(CETP) is also installed to treat the effluent for more than 300
tanneries of the region and the treated water will eventually be
discharged into one of Kolkata’s storm water flow canals (SWF)
in Karaidanga, which mixed with the Kultigangriver. Total effluent
generated from the Calcutta Leather Complex area is 19.99 MLD.
Thus, to make an understanding regarding the discharged water
condition from CETP, the present work was initiated. In the
present study the basic physico-chemical factors of the
incoming tannery wastewaterhave been monitored in phase-
wise in each treatment tanks of CETP and the water finally
discharged from the CETP to the canal of EKW ecosystem.The
study will also give a glimpse about the relationship of different
physico-chemical factors of processed tannery effluent and
the efficiency of different treatment units of CETP.

Materials and methods

Study area and site description

To deal with the heavy load of tannery wastewater and prevent
the contamination to residential areas, a site of 8.7 ha had been
identified in the eastern part of CLC to install a Common Effluent
Treatment Plant (lat. 22°29’N; long. 88°31’E) along with an
area of about 20.2 ha dedicated for solid waste and sludge
disposal directly to the south of the CLC. The proposed CETP is
equipped with six modules of 5,000 m3/d capacity each, of
which four modules are in working condition presently (Fig. 1).
Sample water is collected from treatment tanks of the CETP.
Site 1: Detritor (DTR): In this site the wastewater of different
tanneries is came to CETP. From there the water is distributed
module wise to equalization tank; Site 2: Equalization tank (ET):
Equalization tank possess blowers that create movement into
the water and separate larger clumps to small portions; Site 3:
Coagulation tank (CT): From equalization tank the wastewater
come in coagulation tank for chemical treatments. Here the

small portions again clump together to create large flocks; Site
4: Primary Clarifier (PC): In primary clarifier the flocks are
separated by rotating platforms; Site 5: Filtrate from filter press
(FIL): The sludge, collected at the bottom of the primary clarifier
come to filter press. Filter press thickens the sludge to make
sludge cakes; Site 6: Aeration tank (AT):The overflow of primary
clarifier is transferred to aeration tank for bacterial treatment.
Also, Filtrate from the filter press is transferred to aeration tank.
Aeration tank use bacterial culture and airflow to treat the
wastewater; Site 7: Secondary Clarifier (SC): Secondary clarifier
take the water from aeration tank and mechanically separate
bacterial sludge from the water; Site 8: Final Discharge (FD):
The overflow of the secondary clarifier is channeled towards
the outlet of the CETP and discharged into the EKW.

Sampling and analysis

Monthly sampling has been carried out from the month of June,
2018 to May, 2019 within 11 AM to 2 PM. The water is collected by
immersing 1L plastic bottles completely into the water. The bottle
rinsed with the respective water twice before final collection.
Physical parameters like pH, temperature, conductivity, total
dissolved solids (TDS) and salinity were measured
potentiometrically using Eutech 5 in 1 Multiparameter PCS Tester
35 in the site. Total suspended solids (TSS) were analyzed
gravimetrically following the standard methods of Eaton et al.,
1995.50 ml raw wastewater is agitated and filtered through
Whatman grade 40 (pore size is 8 micron) filter paper.Mean
concentrations of number of samples collected (n) are measured
and standard deviation (SD) evaluated, which are depicted in the
result sections. The graphs are prepared by Origin Pro 9.5.

Results

The continuous characteristics of water at CETP is checked
from entry point of tannery effluent, Site 1 till exit point, Site 8
of the treated water. Through the treatment process the initial
turbid and stinking wastewater become clear water with absolute
absence of any stench. Significant amelioration at the CETP-
level is recorded for indicating physical factors of wastewater
quality assessment (Fig. 2). pH is thoroughly alkaline through
all of the treatment processes except for Site 6 (6.88±0.31) and
gradually comes at a neutral pH starting from relatively more
alkaline pH.Spatial variation of pH in descending order is like



www.iltaonleather.org  JILTA                                                                                                                                       NOVEMBER, 2020     35

Article

DTR>FIL>PC>ET>CT>FD>SC>AT. The effluent comes at the
Detritor (Site 1) is of pH 7.35 ± 0.85and left CETP with a pH of
6.99 ± 0.32. Though the effluent enters CETP with the highest
pH but after that it decreased at equalization tank and
coagulation tank consecutively. At the filtrate coming from the
filter press it increased to 7.19 ± 0.33, which after entering the
aeration tank reduced to 6.88 ± 0.31. Water temperature ranges
between 31.29 ± 2 °C (Site 6) and 29.05 ± 1.71 °C (Site 5), in
order of AT>SC>ET>CT>PC>DTR>FD>FIL. However, total
dissolved solids (TDS) shows an 8.13 % (Fig. 3) increase in the
finaleffluent exitingthe CETP.Though it starts with the least
value of 5.34 ± 0.68 ppt at the Site 1 and gradually increased to
mark the highest TDS observed in the filtrate of 7.53 ± 1.01 ppt.
By then it took a downfall and settled with 5.77 ± 0.53ppt at the
outlet. With TDS the conductivity changes simultaneously.
Least value of 7.61 ± 0.71mSat the Site 1 that periodically goes
highest at filtrate with11.19 ± 0.84 mS and then reduced to
8.43 ± 0.44 mS at the outgoing water. In primary and secondary
clarifier, the respective TDS and conductivity are 6.84 ± 0.49
ppt, 9.77 ± 0.52 mS and 5.63 ± 0.67 ppt, 8.2 ± 0.74 mS (Fig. 2).
Conductivity of different sites in descending order would look
like FIL>PC>CT>ET>FD>SC>AT>DTR. There is a similar pattern
of variation of TDS and salinity found in different sites of CETP
i.e. FIL>PC>CT>ET>FD>AT>SC>DTR. Different physical,
chemical and biological treatments conducted at the CETP
results in the total suspended solids (TSS) to reduce periodically
from 2.52 ± 0.33 g/L to a significant level of 0.84 ± 0.18 g/L at
the time of discharge. TheTSS is gradually decreased
(DTR>ET>CT>PC>AT>FD>SC>FIL) to the least TSS observed in
the filtrate of 0.75 ± 0.12 g/L (Fig. 2).

Discussion

Around 30-40 L of water is requiredfor per kg of raw skin to
process, out of which 35% is consumed by the washing (Rao
et al., 2003) and the steps of tanning and re-tanning consumes
57%.Different chemicals mixed tannery effluent is treated in
the CETP. The initial tannery effluent with a pH of 7.35±0.85
(Site 1) and after all chemical, mechanical and biological
treatment processesit is reduced at6.99±0.32 at the final outlet
from CETP (Site 8) making a 4.93% reduction.

TDS content in effluent originated from all chemicals like
chrome salts, common salts, aluminium nitrate, sodium nitrate,

lead nitrate, sodium carbonate, sodium bicarbonate, potassium
chloride etc. (Pal et al., 2016), which is used in leather